Dake Corporation

724 Robbins Road
e Grand Haven, M| 49417

a JSJ business www.dakecorp.com

ELECTRICAL SCHEMATIC

= = '
“ - :
o
e - | .
o
- v c‘:
..,__/\ é g E Lad E
LY ]
i st
(=]
™
21l (12
=
- 4
—
i 2| 8 =
—1 O] -
a — T o g e 3] —t 8
a o T & = ‘; € = ™
: a el ”% i—k—. -z— 29
g 3
&\
§
\-,\ L ’\
1T T " ounviennuee S
b % LN
\
o —:\]r“:(\/i
N | | -
5
S i
Q.
> mwhg

974355-2 19 REV082019


http://www.dakecorp.com/

Dake Corporation
724 Robbins Road

Grand Haven, M| 49417

www.dakecorp.com

a JSJ business

“u i |
uswWadueApy [euondp =

1
2o |
==
1az|ngaN [euondp =
L.l
el =
! ! ¢
“ " fr — -4 £0S
! ; |
2vs ! - ’
i | ¥
1 | 4 & VA
1 !
» ] "
£V \ / ooz | | / . :
29\ T £ A v i (£ -
A y /“ evs \1 " bas %
) ]
03 | I a ot
o O |1 I
¢ |4 el & 2u 010S
by i l “ , !
! |
_ gvsHaive 1+ |! ' "
13 | ,ﬂA “ “ | M
s ! ! \
1 i P ey bt v
i “ “e.ﬂplv.f ._lI e A 7
T Q el ____=l _je|! _II: PN\ EVH L 1
) ' ! I gws | a
i i / ) LZ24 |
— PR\ vy Lo | ns./ v X ?m - b
L T— __— | . i ]!
(5 o [ gy ® 5 e @ | m
€8S\ vOS &) \ A
¥ SAA Ll e :
/ A e G S\t 1! I ] |
7 | vvs| L
— 140 v ! !
1 _u_u :Qﬂ_u n>xun_u £ xﬂ_u =R NS_H_U _>\nﬁ_u gt 1y 1 i) “xxn_u“
-r e T I.m 1 w

REV082019

20

974355-2


http://www.dakecorp.com/

DAKE |

a JSJ business

POTENZIOMETRO
BiNLn
P VERDE

MITSUBISHI D700

974355-2

Dake Corporation

724 Robbins Road
Grand Haven, Ml 49417
www.dakecorp.com

wan
T CLELTET )
|
AlC PC SIF
& I o1 '
I\ kat
w Tz = 'l
ol
(- ;10
oo (Wl (R
LINEA MOTORE
21 REV082019


http://www.dakecorp.com/

Dake Corporation

m 724 Robbins Road
X Grand Haven, M| 49417

aJSJ business www.dakecorp.com

PNEUMATIC SYSTEM SCHEMATICS

|

‘I. | 1
06
08 ’“ . B . —
Lk =) T
Ef 09
0L
. i
i st L/
"EE il s
03 03
03 03
R AN
: 6-?BAR_
Ol
02
974355-2 22

REV082019


http://www.dakecorp.com/

Dake Corporation
724 Robbins Road

Grand Haven, Ml 49417
www.dakecorp.com

a JSJ business

EXPLODED VIEWS & PARTS LISTS

REV082019

23

974355-2


http://www.dakecorp.com/

Dake Corporation

724 Robbins Road
. Grand Haven, M| 49417

a JSJ business www.dakecorp.com
//'
140 141 203 [ \ \\‘
1 > /\
204
= ! ®
H ==t (G 205
51 221

4 . B T‘"‘H—— 220

208

215

£ 205 204
Viml | [
|

230

L

P
\

974355-2 24 REV082019


http://www.dakecorp.com/

Dake Corporation

724 Robbins Road
. Grand Haven, M| 49417

a JSJ business www.dakecorp.com

302

350 SUPER TECHNICS

-

b4

306 316

KEY

301 Main Switch

302 Start Push-button

303 Potentiometer

304 Cutting Head Up/Down Selector
305 Cycle Start Selector

306 Emergency Push-button

307 Stop Push-button

310 Transformer

311 Auxiliary Contact

312 Remote Control Switch

313 Auxiliary Relay

314 Fuse Cartridges

316 Head Descent Speed Adjustment

310 311 312 313 314 316

308 Inverter - controls blade speed

974355-2 25 REV082019


http://www.dakecorp.com/

DAKE |

a JSJ business

Dake Corporation

724 Robbins Road
Grand Haven, M| 49417
www.dakecorp.com

ltem Part Name Part Number
1* Machine Bed AGB81040
2 Revolving Arm AGB90025
3 Revolving Arm Locking Pin AFB90029
4+ (F{Ne(;/tolsvrl]rggvﬁ)rm Locking Bushing AEB90029
5+ EQNe(;/toISvkl]r(;%v ,:)rm Locking Lever AGB80027
6* Screw (M10) 81110110
7 Countervise AGB90040
8 Mobile Countervise AGB90041
9 Countervise Jaws AFB90042
10 Burr-free Jaws AFB90043
11 Countervise Rotating Locking Pin AFB90044
12~ Roller Arm AFB91100
13* Roller 49001001
14* Nut (M12) 81600012
15* Screw (M12) 81100195
18 Vise Jaws AFB90056
19 Vise Jaw Washer AFB8B037
20 Screw (M12) 81110133
21 Washer (8.5mm ID x 21mm OD) 82100000
22 Screw (M12) 81110133
23* Dowel (M8 X 30) 81132081
24* Lever Bushing AFB80032
25* Quick Lock Vise Lever AGB80031
26" | Counter-bearing (CP 3047) 84500001
27* Quick Lock Vise Lever Washer AFB80033
29* Elastic Pin (26) 82504217
30* \(/l\\llthsehro(VSV.ns)mm ID x 21mm OD) 82100000
31* Screw (M8) 80521
32 Vise Gib AFB80036

974355-2

26

REV082019


http://www.dakecorp.com/

DAKE |

a JSJ business

Dake Corporation

724 Robbins Road
Grand Haven, M| 49417
www.dakecorp.com

ltem Part Name Part Number
33 Dowel (M8 X 30) 81132081
34 Hex Nut (M8) 81600008
35* Vise Thread AFB80034
36* Quick Lock Vise Spring AFB80035
37 Burr-free Transverse Plate AFB90058
38 Burr-free Plate AFB90059
Burr-free Plate 110B0038
40 Socket Cap Screw (M8-1.25 x 20mm) 80521
41* Tank Cover Filter AFB80044
42* Screw (M6) 80521
43* Bar Stop Rod AFB80024
44* Ruler AHB80026
45* Screw (M2)
46* Bar Stop AG260030
47 Oiler (@8) 82901005
48* Dowel (M8 x 30) 81132081
49* Tank Cover Gasket ANB80042
50* Ring (Seeger @421) 82610000
51* Tank Cover Filter AFB80043
52* Tank Cover Wire Gauze AFB8B043
53* Tank Cover ANB80041
54* Washer (8.5mm ID x 21mm OD) 82100000
55* Coolant Flow Control Valve (1/4”) 88600000
56* Coolant Tube 69102002
57 Extra Shield AFB90091
60 Hex Nut (M12) 81600012
61 Screw (M12) 81100195
62 Head AGB90001
63 Oil Plug (M15 x 1.5) 88302002
64* Ring Nut (GUK M25 x 1.5) 81700025
65* Spring Thrusting Washer AFB90018
66 Oil Plug (M15 x 1.5) 88302002
67 Cylindrical Hinge Pin AFB90027

974355-2

27

REV082019


http://www.dakecorp.com/

DAKE |

a JSJ business

Dake Corporation

724 Robbins Road
Grand Haven, M| 49417
www.dakecorp.com

ltem Part Name Part Number

68 Ring Nut (GUK M25 x 1.5) 81700025
69 Eccentric Hinge Pin AFB90026
70 Eccentric Bushing AFB90028
71 Bearing (6202) 84101031
72* Hex Nut (M20) 81600020
73* Head Lever 120C0004
74* Head Lever Handgrip 44600001
75*% Bushing AFB90012
76* Bearing (32008X) 84320032
77* Ring (DPSM 50728) 86000000
78* Cylindric Pin (&5 x 12) 82507038
79 Blade Shaft AFB90010
80 Blade -

81 Blade Shaft Flange AF710163
82 Screw (M12 x 35 left threaded) S1110136
83 Fixed Blade Guard AGB90085
84 Dowel (M8 x 30) 81132081
85 Front Head Cover AGB90002
86 Coolant Distributor AFB80055
87 Coolant Tube 69102002
88 Dowel (M8 X 30) 81132081
89 Mobile Blade Guard 160C0063
90 Ring (Seeger @60) 82600000
91 Pin AF190092
92 Screw (M6 x 12mm) 80625
93 Tie Rod Support AFB90087
94 Screw (M6 x 12mm) 80625
95 Screw (M6 x 12mm) 80625
96 Tie Rod AFB90088
97 Ring (Seeger @ 10) 82600000
98 Tie Rod Support Pin AF19B090
99* Ring (OR 4205) 86002004
100 Ring Nut (GUK M20 x 1) 81700020

974355-2

28

REV082019


http://www.dakecorp.com/

Dake Corporation

724 Robbins Road
. Grand Haven, M| 49417

aJSJ business www.dakecorp.com
ltem Part Name Part Number
101 Worm Screw AFB90015
102 Worm Screw Spacer AFB90017
103 Ring (Seeger @ 621) 82610000
104 Bearing (3305) 84301010
105 Ring (SM 32527) 301959
106 Rings (OR 4312) 302920
107 Front Motor Flange ABG90004
108 Motor Shaft (Rotor) AFB90008
109 Key (5 x 6 x 35mm) 82502025
110 Washer (in motor assembly) -
111 Stud Bolt (in motor assembly -
112 Nut (in motor assembly) -
113 Motor (Frequency Driven) 303318
113 Motor (2 Speed, 3-Phase, old model) 74320125
113 Motor (3 Speed, 3-Phase, old model) 74320130
116 Motor Rear Flange ABG90005
117 Ring (Seeger @25) 82600000
118 Head Cover Gasket ANB90003
119 Nilos Ring (4205 AV) 86005005
120 Bearing (4205) 84130010
121 Motor Fan 73410007
122 Fan Cover AHB90006
123* Bearing (609) 84101016
129* Washer (8.5mm ID x 21mm OD) 82100000
130* Screw (TE M6) -
131* Clutch Cone AFB90014
132* Worm Gear ABB90016
133* Clearance Adjustment Ring AFB90013
134* Ring Nut (KM8 M40 x 1.5) 81702040
135* Safety Washer (MB8) 81703040
136* Belleville Washer 82505101
137* Blade Shaft Flange Pin AFB8B007
140 Vise Handwheel 47100000R

974355-2 29 REV082019


http://www.dakecorp.com/

DAKE |

a JSJ business

Dake Corporation

724 Robbins Road
Grand Haven, M| 49417
www.dakecorp.com

ltem Part Name Part Number
141 Pneumatic Vise Cylinder 78200096
- Vise Cylinder Repair Kit 86045005
203 Vise Casting 303092
204 Cylinder Guard -
205 Upper Adjustable Stock 110H0016
208 Lower Adjustable Stop 110H0016
210 Coolant Pump 302666
215 Cutting Head Cylinder 200H0006
Head Cylinder Repair Kit 302725
Oil Cylinder Pump 302824
Oil Pump Nozzle 302494
216 Head Cylinder Bracket -
217 Bushings -
218 Plate -
219 Plate for Microswitch -
220 Microswitch 72212000
221 Microswitch 72212000
222 Cylinder Mounting Fork 110H0013
223 Fork Pin -
224 Ring (Seeger @20) -
225 Fork Attachment -
226 Head Guide Rod 060H0001
230 Handle for Limit Switch 300362
301 Main Switch 70201011
302 Start Push-button 70101000
303 Potentiometer (2-speed, old model) 70221013
303 Potentiometer (3-Speed, old model) 70201018
303 Potentiometer (current model) 303650
304 Cutting Head Up/Down Selector 71100000
305 Cycle Start Selector 716812
306 Emergency Push-button 716538
307 Stop Push-button 716539
308* Start Cycle Foot Control 73903000

974355-2

30

REV082019


http://www.dakecorp.com/

Dake Corporation

724 Robbins Road
. Grand Haven, M| 49417

aJSJ business www.dakecorp.com
ltem Part Name Part Number
310 Transformer 100VA 73322011
311 Auxiliary Contact 72610001
312 Remote Control Switch 73401001
313 Auxiliary Relay 72300000
314 Fuse Cartridges 73142005
316 Head Descent Speed Adjustment 88900007
Service Tool Bag — Complete 53100004
* Parts not shown in exploded view

Please contact factory for current prices.

ORDERING INFORMATION

Parts are available for direct purchase from Dake or through a distributor. When placing a parts
order, you will need to provide the part number, name of part, and model number. All parts
shipped F.O.B. Factory in Grand Haven, MI.

DEACTIVATING THE MACHINE

If the machine is not going to be in use for a long period of time it is recommended that you do
the following:

1. Unplug machine.

2. Empty coolant tank.

3. Carefully clean and grease machine.
4. If necessary cover the machine.

DISMANTLING THE MACHINE

If this machine is permanently demolished and/or scrapped, divide the material to be disposed
of and dispose of them in accordance to local disposal laws. This includes raw materials such
as metals, electrical components, and special waste such as old oils.

974355-2 31 REV082019


http://www.dakecorp.com/



